
 
SUMMARY OF PRODUCT CHARACTERISTICS 

 
 
1. NAME OF THE MEDICINAL PRODUCT 
 
PROCOMIL SPRAY 
 
 
2. QUALITATIVE AND QUANTITATIVE COMPOSITION 
 
1 ml PROCOMIL SPRAY contains 100 mg lidocaine base. 
 
For the full list of excipients, see section 6.1. 
 
 
3. PHARMACEUTICAL FORM 
 
Spray for application on the skin, solution 
PROCOMIL SPRAY is a colourless solution. 
 
 
4. CLINICAL PARTICULARS 
 
4.1 Therapeutic indications 
 
PROCOMIL SPRAY is indicated in male adults from 18 years of age. 
 
Local surface anaesthesia of skin and mucous membrane. Due to its excellent skin tolerability it can 
also be applied in case of premature ejaculation. 
 
 
4.2 Posology and method of administration 
 
Posology 
 
If not otherwise prescribed PROCOMIL SPRAY is applied onto the relevant areas with 1 to 3 short 
sprayings according to the desired degree of anaesthesia. The effect becomes evident a few minutes 
after use already. 
 
Maximum daily dosage: 10 sprayings per day, at an approximate body weight of 70 kg. The maximum 
daily dose of 200 mg lidocaine, at an approximate body weight of 70 kg, must not be exceeded. 
 
PROCOMIL SPRAY should not be used in children aged below 18 years. 
 
 
4.3 Contraindications 
 
PROCOMIL SPRAY must not be applied in children, pregnant and breastfeeding women. 
 
PROCOMIL SPRAY must not be used in the following cases: 
- in case of hypersensitivity to lidocaine  as well as other local anaesthetics of the same active 

incredient as lidocaine (local anaesthetics of the amide-type) or to any of the excipients listed in 
section 6.1. 

- on injured or inflamed skin or mucous membrane areas. 
- in the mouth. 



- in case of severe impairment of the cardiac conduction system, 
- in case of cardiac insufficiency, which was not stabilized by medical attendance, 
- in case of shock due to heart failure, 
- in case of shock due to reduction of the amount of blood available in the body. 
 
 
4.4 Special warnings and precautions for use 
 
Caution should be taken in the following cases: 
if due to the dose or mode of application high concentrations of the active substance in the blood are 
expected. 
 
Special supervision becomes necessary in case of: 
- impaired cardiac circulation or cardiac insufficiency.  
- patients in poor general health. 
- mysthenia gravis. 
- patients with severe renal impairment. 
- patients with severe hepatic impairment. 
In case of porphyria PROCOMIL SPRAY must be applied only under medical supervision. In 
case of questions on this, the physician should be asked. 
 
Very high doses or too short intervals between the single doses may result in high concentrations of 
the active substance in the blood. As a consequence medical emergency measures can become 
necessary. Therefore, a strict observance of the recommended dosage is necessary. 
 
PROCOMIL SPRAY must not be sprayed into the eyes. Should, nevertheless, some spray have 
unintentionally got into the eyes, these should be washed out immediately with running water. 
 
In case of a known lidocaine allergy a cross allergy with other local anaesthetics of the acid amide-
type can be expected. 
 
Elderly patients  
In elderly patients the product should be applied with particular care if high concentrations of the 
active substance in the blood can be expected. 
 
 
4.5 Interaction with other medicinal products and other forms of interaction 
 
PROCOMIL SPRAY must be used with caution in patients receiving other local anaesthetics or agents 
structurally related to amide-type local anaesthetics (for example antiarrhythmic drugs such as 
mexiletine and tocainide). In these cases, undesired effects can become more intense. 
 
In case of the intake of antiarrhythmic drugs containing for example the active substance amiodarone, 
PROCOMIL SPRAY should only be applied under medical supervision (EGC monitoring). 
 
A repeated high dosage over a longer time period may possibly cause an accumulation of lidocaine in 
the blood. 
 
 
4.6 Fertility, pregnancy and lactation 
 
PROCOMIL SPRAY is not indicated for treating women. 
 
 
 
 



4.7 Effects on ability to drive and use machines 
 
PROCOMIL SPRAY has no or negligible influenceon the ability to drive and use machines.  
 
 
4.8 Undesirable effects 
 
The assessment of side effects is based on the following frequencies: 
 
Very common:  (≥1/10)  
Common:  (≥1/100, <1/10)  
Uncommon:  (≥1/1000 <1/100)  
Rare:    (≥1/10 000 <1/1000) 
Very rare:  (<1/10 000)  
Not known:  (frequency cannot be estimated from the available data) 
 
Immune system disorders 
Rare  allergic reactions, in heaviest cases an acute hypersensitivity 
  reaction up to shock (anaphylactic shock) against lidocaine can occur 
 
Skin disorders 
Not known  local skin reactions. 
 
Reporting of suspected adverse reactions 
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It 
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare 
professionals are asked to report any suspected adverse reactions to WALTER RITTER GmbH + Co. 
KG: 
 
WALTER RITTER GmbH + Co. KG 
Spaldingstr. 110 B 
20097 Hamburg 
GERMANY 
E-Mail: drugsafety@walterritter.com 
 
  
4.9 Overdose 
 
Symptoms 
After the application of a higher quantity of PROCOMIL SPRAY than indicated the following 
symptoms may occur: excitation, restlessness, vertigo, hearing and visual disorders, nausea, vomiting, 
tremor and muscle twitch. These so called excitatory symptoms are signs of a threatening seizure. 
Cardiovascular symptoms can be: arrhythmia, tachycardia, hypertension and flush. A progressive 
overdose leads to a suppression of functions of the central nervous system and of the heart (depression 
of central and cardiac functions) with coma, apnea and circulatory arrest. Often the first symptom is 
hypotension. 
 
Emergency measures 
If symptoms of an overdose as described above occur, the application of PROCOMIL SPRAY must be 
discontinued immediately.  
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5. PHARMACOLOGICAL PROPERTIES 
 
5.1  Pharmacodynamic properties 
 
Pharmacotherapeutic group: Local anaesthetics, amides, lidocaine 
ATC code: N01BB02 
 
Lidocaine is a local anaesthetic of the acid amide type. It inhibits the function of excitable structures, 
such as sensory, motor and autonomic nerve fibres, as well as the conduction of excitation in the heart. 
Lidocaine reversibly and locally restricts the conduction of the sensitive nerve fibres. First the 
sensation of pain is reduced, then the sensation of cold or warmth, and finally the sensation of touch 
and pressure. 
Lidocaine also has an antiarrhythmic effect as well as a weak antihistaminergic and parasympatholytic 
effect. Unlike most other local anaesthetics, lidocaine has no vasodilating effect. 
 
Local anaesthetics can also have a similar effect on excitable brain and heart membranes. If excessive 
amounts of the active substance reach the systemic circulation rapidly, symptoms of intoxication 
appear, emanating principally from the central nervous and cardiovascular systems. 
 
Central nervous system toxicity usually precedes the cardiovascular effects, since it occurs at lower 
plasma concentrations. Direct effects of local anaesthetics on the heart include slowed conduction, 
negative inotropism and eventually cardiac arrest. 
 
 
5.2 Pharmacokinetic properties 
 
Absorption 
 
Lidocaine is absorbed following topical administration to mucous membranes, the rate and extent of 
the absorption being dependent upon the concentration and total dose administered, the specific site of 
application, and duration of exposure. In general, the rate of absorption of local anaesthetic agents 
following topical application is most rapid after intratracheal and bronchial administration, which can 
result in rapidly rising or high plasma concentrations with an increased risk of toxic symptoms such as 
convulsions. Lidocaine is also well absorbed from the gastrointestinal tract, although little of the intact 
drug appears in the circulatory system due to biotransformation in the liver. 
 
Distribution 
 
The plasma-protein binding of lidocaine depends on the concentration of the active substance, with the 
fraction bound decreasing with increasing concentration. At concentrations of 1 to 4 micrograms of 
free base per ml, 60 to 80 percent of lidocaine is plasma-protein bound. Amide local anaesthetics are 
mainly bound to alpha-1 acid glycoprotein, but also to albumin. 
 
Lidocaine crosses the blood-brain and placental barriers, presumably by passive diffusion. 
 
Although lidocaine is well absorbed after oral administration, it is subject to a pronounced “first-pass” 
metabolism. Five to 10% of a parenterally administered dose is excreted via the kidneys. 
 
Biotransformation 
 
Lidocaine (90 to 95% of the dose) is rapidly metabolised in the liver by monooxygenases. The main 
biotransformation pathways are oxidative N-dealkylation, ring hydroxylation and amide hydrolysis. 
Hydroxy derivatives are conjugated. N-dealkylation, a major biotransformation pathway, yields the 
metabolites monoethylglycinexylidide and glycinexylidide (GX). The pharmacological/toxicological 
effects of these metabolites are similar to, but less potent than, those of lidocaine. GX has a longer 
half-life (approx. 10 hours) than lidocaine and can accumulate during prolonged use. 



Elimination 
 
Lidocaine and its metabolites are eliminated renally. About 90% of the administered lidocaine is 
excreted in the form of various metabolites, and less than 10% is excreted unchanged in the urine. The 
primary metabolite in the urine is a conjugate of 4-hydroxy-2,6-dimethylaniline, corresponding to an 
amount of 70 to 80% of the dose excreted in the urine. 
 
The typical elimination half-life for lidocaine following intravenous bolus injection is 1.5 to two hours 
in adults. 
Factors such as acidosis and the use of substances that stimulate or suppress the central nervous 
system affect the levels of lidocaine in the central nervous system in the form of overt systemic 
effects. Such side effects become increasingly apparent with increasing venous plasma levels above 6 
micrograms per ml. 
 
Kinetics of special patient groups 
 
Liver, kidney and heart failure 
 
Due to the rapid metabolism of lidocaine in the liver, any condition that affects liver functioning can 
alter lidocaine kinetics. The half-life duration may be twice as long or even longer in patients with 
impaired liver function, e. g. 4.5 to six hours in a liver with chronic alcohol damage. The elimination 
half-life may take four to 10 (or even 12) hours in case of severe heart failure. Although impaired 
kidney function does not affect lidocaine kinetics, it may increase metabolite accumulation. 
 
 
5.3 Preclinical safety data 
 
Chronic toxicity 
 
Toxic effects on the central nervous system and the cardiovascular system were observed following 
the administration of high doses of lidocaine in animal experiments. Due to this product’s field of 
application and the recommended duration of use, no studies have been conducted to investigate its 
carcinogenic potential. 
 
Mutagenic and tumourigenic potential 
 
Genotoxicity studies with lidocaine yielded no evidence of any mutagenic potential. The metabolite 
2,6-xylidine showed slight signs of activity in genotoxicity tests. The metabolite 2,6-xylidine has been 
shown to be possibly carcinogenic in preclinical chronic exposure toxicity studies. Risk assessments 
comparing maximum human exposure given intermittent use of lidocaine to exposure in preclinical 
studies indicate a wide safety margin in clinical use. 
 
 
6. PHARMACEUTICAL PARTICULARS 
 
6.1 List of excipients 
 
isopropyl myristate  
isopropyl alcohol  
medical benzene  
perfume  
isobutane. 
 
 
 
 



6.2 Incompatibilities 
 
Not applicable.  
 
6.3 Shelf life 
 
3 years 
 
6.4 Special precautions for storage 
 
Store in a dry place at a temperature of max. 30°C. 
Protect from sunlight. 
 
Do not spray into open fire or on glowing objects. 
Tin filled under pressure, do not open empty tins. 
 
6.5 Nature and contents of container  
 
15 ml in an aluminium tin. 
 
6.6 Special precautions for disposal  
 
Any unused medicinal product or waste material should be disposed of in accordance with local 
requirements.  
 
7. MARKETING AUTHORISATION HOLDER 
 
WALTER RITTER GmbH + Co. KG 
Spaldingstr. 110 B 
20097 Hamburg 
GERMANY 
Tel.: (0049) 40 236996-0 
Fax: (0049) 40 236996-33 
 
 
8. MARKETING AUTHORISATION NUMBER(S)  
 
FDA/SD.203-01008 
 
9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION 
 
Date of latest renewal: 1st February 2020 
 
10. DATE OF REVISION OF THE TEXT 
 
March 2021 
 
 
PRESCRIPTION AND PHARMACY ONLY 
Prescription and pharmacy only 
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